
A

o
e
b
t
h
o
e
©

K

C

0
d

Available online at www.sciencedirect.com

Journal of Hazardous Materials 152 (2008) 453–462

Review

Effluent treatment process in molasses-based
distillery industries: A review

R. Sowmeyan a,∗, G. Swaminathan b

a Civil Engineering, Periyar Maniammai University, Vallam-613 403, Thanjavur, Tamilnadu, India
b Civil Engineering, National Institute of Technology, Trichy-15, Tamilnadu, India

Received 25 July 2007; received in revised form 12 November 2007; accepted 13 November 2007
Available online 19 November 2007

bstract

Distillery effluent is a contaminated stream with high chemical oxygen demand (COD) varying from 45,000 to 75,000 mg/l and low pH values
f between 4.3 and 5.3. Different processes covering aerobic, anaerobic as well as physico-chemical methods which have been employed to this
[...]
iodegradability of the effluent. However, ozone only transforms
he chromophore groups but does not degrade the dark colored
olymeric compounds in the effluent [60,50]. Similarly, oxida-
ion of the effluent with chlorine resulted in >97% color removal
ut the color reappeared after a few days [55]. Ozone in combina-
ion with UV radiation enhanced spentwash degradation in terms
f COD; however, ozone with hydrogen peroxide showed only
arginal reduction even on a very dilute effluent [61]. Samples

xposed to 2 h ultrasound pre-treatment displayed 44% COD
emoval after 72 h of aerobic oxidation compared to 25% COD
eduction shown by untreated samples. These results are con-
rary to those of [55] who concluded ultrasonic treatment to be
neffective for distillery spentwash treatment. A combination
f wet air oxidation and adsorption has been successfully used
o demonstrate the removal of sulfates from distillery wastew-
ter. Studies were done in a counter current reactor containing
5 cm base of small crushed stones supporting a 20 cm column
f bagasse ash as an adsorbent [62]. The wastewater was applied
rom the top of the reactor and air was supplied at the rate of
.0 l/min. The treatment removed 57% COD, 72% BOD, 83%
OC and 94% sulfates. Wet air oxidation has been recommended
s part of a combined process scheme for treating anaerobically
igested spentwash [63]. The post-anaerobic effluent was ther-
ally pre-treated at 150 ◦C under pressure in the absence of air.
his was followed by soda-lime treatment, after which the efflu-
nt underwent a 2 h wet oxidation at 225 ◦C. 95% color removal
as obtained in this scheme. Another option is photo catalytic
xidation that has been studied using solar radiation and TiO2
s the photo catalyst [64]. Use of TiO2 was found to be very
ffective as the destructive oxidation process leads to complete
ineralization of effluent to CO2 and H2O. Up to 97% degrada-

ion of organic contaminants was achieved in 90 min [65] studied
ombined electron beam and coagulation treatment of distillery
lops from distilleries processing grain, potato, beet and some

RETR
ther plant materials. Humic compounds and lignin derivatives
onstitute the major portion of this dark brown wastewater. The
istillery wastewater was diluted with municipal wastewater in
he ratio of 3:4, irradiated with electron beam and then coagu-

m
h
v
w

zardous Materials 152 (2008) 453–462 459

ated with Fe2(SO4)3. The optical absorption in UV region was
ecreased by 65–70% after this treatment.

.2.4. Membrane treatment
Pre-treatment of spentwash with ceramic membranes prior to

naerobic digestion is reported to halve the COD from 36,000
o 18,000 mg/l [66]. The total membrane area was 0.2 m2 and
he system was operated at a fluid velocity of 6.08 m/s and
.5 bar transmembrane pressure. In addition to COD reduction,
he pre-treatment also improved the efficiency of the anaero-
ic process possibly due to the removal of inhibiting substances
67] employed emulsion liquid membrane (ELM) technique in a
atch process for spentwash treatment. Water–oil–water type of
mulsion was used to separate and concentrate the solutes result-
ng in 86% and 97% decrease in COD and BOD, respectively.
lectro dialysis has been explored for desalting spentwash using
ation and anion exchange membranes resulting in 50–60%
eduction in potassium content [68]. In another study [69],
eported the treatment of vinasse from beet molasses by electro
ialysis using a stainless steel cathode, titanium alloy anode and
% w/v NaCl as electrolytic agent. Up to 88% COD reduction
t pH 9.5 was obtained; however, the COD removal percentage
ecreased at higher wastewater feeding rates. In addition, reverse
smosis (RO) has also been employed for distillery wastewater
reatment. A unit in western India is currently processing efflu-
nt obtained after anaerobic digestion, followed by hold-up in
tank maintained under aerobic conditions, in a RO system

B. P. Agrawal, personal communication). 290 m3/day of RO
reated effluent is mixed with 300 m3/day of fresh water and
sed in the process for various operations like molasses dilution
290 m3/day), make-up water for cooling tower (178 m3/day),
ermenter washing (45 m3/day), etc. Yet another unit in southern
ndia is employing disc and tube RO modules for direct treatment
f the anaerobically digested spentwash (M. Prabhakar Rao, per-
onal communication). The permeate is discharged while the
oncentrate is used for biocomposting with sugarcane press mud.
n a recent study [70], reported pilot trials on distillery spent-
ash using a hybrid nano filtration (NF) and RO process. Both

he NF and RO stages employed thin film composite (TFC) mem-
ranes in spiral wound configuration with module dimensions of
.5 in. diameter and 21 in. length. NF was primarily effective in
emoving the color and colloidal particles accompanied by 80,
5 and 45% reduction in total dissolved solids (TDS), conduc-
ivity and chloride concentration, respectively, at an optimum
eed pressure of 30–50 bar. The subsequent RO operation at a
eed pressure of 50 bar resulted in 99% reduction each in COD,
otassium and residual TDS.

.2.5. Evaporation/combustion
Molasses spentwash containing 4% solids can be concen-

rated to a maximum of 40% solids in a quintuple-effect
vaporation system with thermal vapor recompression [71,72].
he condensate with a COD of 280 mg/l can be used in fer-

CTED
enters. The concentrated mother liquor is spray dried using
ot air at 180 ◦C to obtain a desiccated powder with a calorific
alue of around 3200 kcal/kg. The powder is typically mixed
ith 20% agricultural waste and burnt in a boiler. The use of



4 of Ha

r
t
h
o
o

4

o
m
w
b
i
a
e
h
l
s
w

s
m
o
p
m
s
p
i
d
v
i
s
o
t
p
c
o

l
t
a
o
i
b
a
s
A
r
l
c
a

5

b

m
m
s
o
m
o
a
i
o
r
t

a
e
p
e
f
b
a
m
a
o
c
o
a
d
t

R

[

A

60 R. Sowmeyan, G. Swaminathan / Journal

ecirculating fluidized-bed (RCFB) incinerator is recommended
o overcome the constraints due to stickiness of spentwash and its
igh sulfate content [73]. Combustion is also an effective method
f on-site vinasse disposal as it is accompanied by production
f potassium-rich ash [19] that can be used for land application.

. Discussion

The various biological and physico-chemical treatment meth-
ds have been identified for the treatment of wastewater from
olasses-based distilleries. Due to the high COD of raw spent-
ash, application of anaerobic treatment technology (involving
iogas recovery) has been reported to be highly effective which
s considered as the first step. [74–77,33]. The treatment with
naerobic lagoon and conventional digesters are applied to some
xtent in the field. However, most distilleries in India employ
igh rate digesters wherein the HRT is decoupled from the bio-
ogical/solids retention time (BRT/SRT) thereby retaining the
low growing anaerobic microbes in the reactor even at high
astewater flow.
Biological treatment using aerobic processes like activated

ludge, biocomposting, etc. is presently practised by various
olasses-based distilleries. Due to the large volumes generated,

nly a part of the total spentwash gets consumed in biocom-
osting. Biocomposting utilizes sugarcane pressmud as the filler
aterial; thus it is typically employed by distilleries attached to

ugar mills. Since sugar manufacturing is a seasonal operation,
ressmud availability is often a constraint. Further, biocompost-
ng requires a large amount of land; also, it cannot be carried out
uring the rainy season. Though aerobic treatment like the con-
entional activated sludge process leads to significant reduction
n COD, the process is energy intensive and the color removal is
till inadequate. Anaerobic reactor, particularly an inverse anaer-
bic fluidized-bed reactor [7] appears to be the only choice for
he reduction in pollutional strength of distilleries when com-
ared to other reactors. However, process design and control
riteria for full exploitation of these reactors are yet to be devel-
ped.

In general physico-chemical treatment has met with
ittle success. The techniques such as adsorption, coagula-
ion/flocculation, oxidation processes, and membrane treatment
re more effective in removal of color as well as reduction in
rganic loading, sludge production and disposal is a constraint
n coagulation/flocculation and adsorption. Settling is found to
e unsatisfactory even with the addition of coagulants and other
dditives such as alum, lime, ferric chloride, other aluminum
alts, iron salts, etc. in the coagulation/flocculation process.
lso, the cost of chemicals, adsorbents and membranes is deter-

ent to the adoption of these methods [78]. Membrane operations
ike microfiltration/ultrafiltration for spentwash treatment are
haracterized by significant membrane fouling that limits its
pplicability [79].

RETR
. Conclusion

This review article examined the extent of pollution created
y distilleries and the different methods available for the treat-

[

zardous Materials 152 (2008) 453–462

ent and disposal of distillery wastewater. Physico-chemical
ethods are capable of reducing organic load, consequently, in

pite of cost; the advanced methods like membrane filtration,
xidation by ozone are being field trials. Biological treatment
ethods appear to be only choice for the removal of color and

rganic content; however, some of the questions are yet to be
nswered on its process efficiency. This is because of the lack of
nformation on various aspects such as desirable influent COD,
ptimal level of volatile fatty acids (VFA) concentration in the
eactor, the reliable estimates of the bio kinetics constants and
heir dependence on the substrate levels (COD or VFA).

This review has showed, the reactor namely, an inverse
naerobic fluidized-bed technology has been found to be more
ffective than anaerobic filter technology as it favored the trans-
ort of microbial cells from the bulk to the surface and thus
nhanced the contact between microorganisms and the substrate
or the treatment of high strength wastewater from molasses-
ased distilleries. The review also indicated the real evidence
bout excellent physical characteristics and adequate environ-
ent of perlite as an anaerobic microorganism immobilizer in

n inverse anaerobic fluidized-bed reactor and presented series
f advantages of an inverse anaerobic fluidized-bed technology
ompared to other kinds of anaerobic processes interms of high
rganic loading rates and short hydraulic retention times. The
pplication of this reactor to the treatment of molasses-based
istillery wastewater would give satisfactory results compared
o other biological reactors.

eferences

[1] K.A. Subramanian, S.K. Singal, M. Saxena, S. Singal, Utilization of liq-
uid biofuels in automotive deselengines: an Indian perspective, Biomass
Bioenergy 29 (1) (2005) 65–72.

[2] S. Mahimairaja, N.S. Bolan, Problems and prospects of agricultural use of
distillery spentwash in India, in: Third Australian and New Zealand Soil
Science Societies Joint Conference, 5–9 December, Australia, 2004.

[3] F.J. Fitzgibbon, D. Singh, G. Mcmullan, R. Marchant, The effect of pheno-
lic acids and molasses spentwash concentrations on distillery wastewater
remediation by fungi, Process Biochem. 33 (8) (1998) 799–803.

[4] J. Uppal, Water utilization and effluent treatment in Indian alcohol industry:
an overview, in: P.K. Tewari (Ed.), Liquid Asset. Proceeding of Indo-EU
Workshop on Promoting Efficient Water Use in Agro-Based Industries,
TERI Press, New Delhi, India, 2004, pp. 13–19.

[5] G.J. Sheehan, P.F. Greenfield, Utilization, treatment and disposal of dis-
tillery wastewater, Water Res. 14 (3) (1980) 257–277.

[6] A.C. Wilkie, K.J. Riedesel, J.M. Owens, Stillage characterization and
anaerobic treatment of ethanol stillage from conventional and cellulosic
feedstocks, Biomass Bioenergy 19 (2) (2000) 63–102.

[7] R. Sowmeyan, G. Swaminathan, Inverse anaerobic fluidized bed reactor for
treating high strength organic wastewater, Bioresour. Technol. 99 (2008)
3877–3880.

[8] B.G. Yeoh, Two-phase anaerobic treatment of cane-molasses alcohol stil-
lage, Water Sci. Technol. 36 (6–7) (1997) 441–448.

[9] T. Nandy, S. Shastry, S. Kaul, Wastewater management in cane molasses
distillery involving bioresource recovery, J. Environ. Manage. 65 (1) (2002)
25–38.

10] P.U. Patil, B.P. Kapadnis, V.S. Dhamankar, Decolorization of synthetic

CTED
melanoidin and biogas effluent by immobilized fungal isolate of aspergillus
niger UM2, All India Distillers’s Association (AIDA) (2003), Newsletter
(2003) 53–56.

11] I.D. Mall, V. Kumar, Removal of organic mater from distillery effluents
using low cost adsorbent, Chem. Eng. World XXXII (7) (1997) 89–96.



of Ha

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

A

R. Sowmeyan, G. Swaminathan / Journal

12] N. Jain, A.K. Minocha, C.L. Verma, Degradation of predigested distillery
effluent by isolated bacteria strains, Indian J. Exp. Biol. 40 (2002) 101–105.

13] D.F. Kalavathi, L. Uma, G. Subramanian, Degradation and metabolization
of the pigment-melanodin in a distillery effluent by the marine cyanobac-
trium oscillatoria boryana BDU 92181, Enzyme Microb. Technol. 29 (4–5)
(2001) 246–251.

14] M.D. Rivero-Peı̌ rez, M. Peı̌ rez, M.L. Jose, Role of melanoidins in sweet
wines, Anal. Chim. Acta 458 (1) (2002) 169–175.

15] T. Gonzalez, M.C. Terron, S. Yague, E. Zapico, G.C. Galletti, A.E. Gonza-
lez, Pyrolysis/gas chromatography/mass spectrometry monitoring of fungal
biotreated distillery wastewater using trametes sp.I-62 (CECT 20197),
Rapid Commun. Mass Spectrom. 14 (15) (2000) 1417–1424.

16] S. Sirianuntapiboon, P. Zohsalam, S. Ohmomo, Decolorization of molasses
wastewater by citeromyces sp WR-43-6, Process Biochem. 39 (8) (2004)
917–924.

17] M.A. Godshall, Removal of colorants and polysaccharides and the quality
of white sugar, in: Proceedings of Sixth International Symposium Orga-
nized by Association Andrew van Hook (avh), March 25, Reims, France,
1999, pp. 28–35.

18] G.R. Pathade, in: P.K. Goel (Ed.), A review of current technologies for
distillery wastewater treatment, Advances in Wastewater Treatment Techno
Science Publication, Rajastan, India, 1999, pp. 180–239.

19] L.A.B. Cortez, L.E.B. Pereı̌z, Experiences in vinasse disposal: Part III:
combustion to vinasse # fuel oil emulsion, Braz. J. Chem. Eng. (1997),
http://www.scielo.br/scielo.php.

20] J.G.O. Rodrýı̌guez, Effects of vinasse on sugarcane (saccharum offici-
narum) productivity, revista de la facutlad de agronomia, universidad del
zulia 17 (2000) 1710–1716.

21] H.C. Joshi, Bio-energy potential of distillery effluents, Bio Energy News 3
(3) (1999) 10–15.

22] P.N. Cheremisinoff, Biomanagement of wastewater and waster, PTR Pren-
tice Hall Inc., New Jersey, 1994, pp. 162–183.

23] M. Torrijos, R. Moletta, Winery wastewater depollution by sequencing
batch reactor, Water Sci. Technol. 35 (1) (1997) 249–257.

24] A.M. Jimeı̌nez, R. Borja, A. Martin, Aerobic–anaerobic biodegradation of
beet molasses alcoholic fermentation wastewater, Process Biochem. 38 (9)
(2003) 1275–1284.

25] A.M. Jimeı̌nez, R. Borja, A. Martin, A comparative kinetic evaluation of
the anaerobic digestion of untreated molasses and molasses previously fer-
mented with pencillium decumbens in batch reactor, Biochem. Eng. J. 18
(2) (2004) 121–132.

26] R. Borja, A. Martin, R. Maestro, M. Luque, M.M. Duran, Enhancement
of the anaerobic digestion of wine distillery wastewater by the removal of
phenolic inhibitors, Bioresour. Technol. 45 (2) (1993) 99–104.

27] S.K. Billore, N. Singh, H.K. Ram, J.K. Sharma, V.P. Singh, R.M. Nelson,
P. Doss, Treatment of molasses based distillery effluent in a constructed
wetland in central india, Water Sci. Technol. 44 (11–12) (2001) 441–448.

28] T. Sennitt, Emissions and economics of biogas and power, in: 68th Annual
Water Industry Engineers and Operators Confernce, Schweppes Centre,
Bendigo, 7–8 September, 2005.

29] A.Vlissidesa.I. Zouboulis, Thermophilic anaerobic digestion of alcohol